DRAWING NO FC24—AO4—

vt e | ixploded view:Semi-Assy
et o |10004070628D

=0

weroe | Benson o 20160626

SAP NO [Model No
MFC00435-00| CXP
MFC0048-00| CXP—WF
MFC0049-00| CXP—WFRF

S A4 — &
pd3 ZUSXE/ﬂ ZUMﬁ




DRAWING NO FCZO—AD]Ll

PART NAME Seat POSJL Set

PART NO 10004—04—51 O§|C

weeroe | Benson o 20180629

A004x?

}f
A003x2

\®




DRAWING NO

FC20—ADI1e

PART NAME

Seat Pad Adjustable RSet

PART NO

1000404511FB

APPROVE

Benson

DATE

20170915




v FFC20—AD13

vt | idiustable Handle Group:Cushions

ROVE Benson D

' 1100040454288
e 0170919

B00Sx2

\
&

B004x2




e v H'C20—AS1T
el Bralke Set
w0 [1000404546F

reeroe | e ad y|ome 20180117




DRAWING NO FC 20 _AR]_ ]_

PART NAME Drive]_” Set

e 1100040456568

weroe | Benson e[ 20170915

N001 \
\(/// ’\

X6
O
®Y
O

Sy




DRAWING  NO|

FCZ26—AN1

PART NAME

Console set:Semi—Assy

PART NO

1000407073[C

APPROVE

S.T. Clee20180518

L'or‘ service kits




DRAWING NO

FCZ24—AT3

PART NAME

Pedal set::VP-S55:FC24:

PART NO

1000407543FE

APPROVE

Benson

DATE

20180621




DRAWING NO FCZO ASB

rart nane| ST ee] RODe Set

PART NO 1000407255 A

<t

weroee | Ben son o 20170915

S16

BHRAB A
4 BN




B

R
E
V

DRAWING NO FC 20 _AJ]_ ]_

ract v | Stabilizer Tube Set:front

PART NO ]_0004-]_]_450

weroee | Benson e[ R0170919




DRAWING N(Q FC 247AJ12

e e | Stabilizer Tube Set;hgck

PART NO 1@@@411484VA

=1

werroe | Benson e 0160202

AJ2




DRAWING NO

FC24—AD15

PART NAME

Handlebar Set:Fixing

PART NO

10004114818D

APPROVE

Benson

DATE

20180702




DDDDDDDDD

FC24-ASO

AAAAAAAA

flywheel Set;ECB

PART ~ NO

1000418109

¢l B

APPROVE

BENSON DATE

20171206

)
o
)

10043




DRAWING NO

FC4—AD1Y

PART NAME

Adjustable Handle Group

PART NO

1000421471

(5]

C

APPROVE

Benson

DATE

20180620

gpe L
K010x3 g%l\@m
(73— !
=




wig FC24—AW10

PART NAME

WIFT Wireness module Set

» 100040881 5[C

« |Hsinyenlowe 020818




Matrix CXP Target Training Cycle, FC24, 2018

Reference Number Part # Description

1 1000404510 Seat Post Set;;;;FC20;;

1 1000449542  Seat Post Set;;;Longer;FC20-SBOM;

11 1000448487  Adjustable Handle Group;;;;FC24;

12 1000411450  Stabilizer Tube Set;;front;;FC20;;

13 1000411484  Stabilizer Tube Set;;back;;FC24;;

14 1000404565  Transmission system Set;;;;FC20;;

2 1000404542  Adjustable Handle Group;Cushions;;;FC20;
20 1000404511  Seat Pad Adjustable Set;;;;FC20;;

21 1000407255 Steel Rope Set;;;;;;FC20

3 1000407073  Console Set;;;MS/ES;050.1.21 GUI1.2.0.9
3 1000460896  Console Set;;;MS/0S:2.1.2,GUI:2.1.0.2040
3 1000460894  Console Set;;;MS/ESOS 2.1.1GUI2.0.2.1632
4 1000448479 Handlebar Set;Fixing;;;FC24;

5 1000441923  Pedal set;;;;VP-S5;,FC24C;

8 1000463117 Brake Set;;;;FC20;

9 1000418109  flywheel set;ECB;;;FC24;

A002 1000404549  Screw;Socket Head;M4x0.7Px6L;;Hex Socket
A003 004442-00 Screw;Hex Socket;M4X0.7PX10L

A004 005023-A Washer;Spring;4.1x7.6x1.0T

A005 066570-00 Nut;NLK;M4X0.7P;;BZN;;

AD19 1000407151 Decorate Cover;ADJ Handle;;ABS PA746;BL/
AD21 1000413010  Seat Sleeve Tube Set;;;;FC20;

AD6 1000404299  Connect base-Extrawork;Seat tube ADJ Han
AG2 1000415585  Handle Bar Adjustable Set;;;painting;PT1
AG3 1000404557  Grip Set-Extrawork;;;Dipping PVC;Black;F
Al6 1000404753  Stabilizer Set-Extrawork;grip;;Dipping P

AQ1 1000411474  shield set;;up;;FC20;

AR1 1000411464  Center Axle Sleeve Set;;;;FC20;

AR2 1000407507 Torque Set;;;NCTE;FC24;;0utsourcing

AR3 1000444810  Flywheel Set;;;;FC20-US;;

AS2 1000404397 Location Pearl Set;Brake;;;BL/Black C;;F

AT1 1000411493  crank set;;left;;FC24;;

AT2 1000411494  crank set;;right;;FC24;;

AUl 1000405688  Idler Set;;;;FC20;

AV1 1000411490 Repair Cover-Extrawork;;left;Screen prin
AV2 1000411491  Repair Cover-Extrawork;;right;Screen pri
AV3 1000446714  Cover;Brake;left;Nylon6+25%GF+5%MF;;BL+W
AV4 1000446715  Cover;Brake;right;Nylon6+25%GF+5%MF;;BL+
AY2 1000483098 Controller;Generator;;H002;GD;V102.8;;FC
AY3 1000410557  Exchanged Board;Battery;;;H001;;FC23;
B0O1 1000405574  Screw;Set Screw;M10X1.5PX40L;;;;Black Zi
B002 004941-00 Nut;Nylon;M10x1.5P

B003 1000420872  Washer;Disc Spring;Diam.10.2xDiam.20.0x1
B004 1000420873  Screw;Button Head;M6x1.0Px10L;;Hex Socke
B0OS 020436-00 Washer;Flat;6.0x14x1.0T

B14 1000434992  Pillar;Cover;;;Anti-rust oil coating;FC2

B20 1000410128 Reinforce;Transmission;;SPHC;4.0T;BED;FC
B23 1000411309  Support Plate;Transmission;;SPHC;4.0T;BE
B24 1000415716 RPM Sensor Bracket;Hall;;AL;2.0T;ADZ;FC2
B50 004523-00 Screw;Hex Socket;Round;M8x1.25Px40L;Adhe
B51 004483-00 Screw;Round Hex Socket;M8x1.25Px25L

B52 004698-00 Screw;Inner Oblique;Hex Socket;M8x1.25Px50L(15L)
B53 004926-00 Nut;Nylon;M8x1.25P

B54 005067-00 Washer;Flat;10.2X15.0X1.5T;Black Zinc

B55 1000404549  Screw;Socket Head;M4x0.7Px6L;;Hex Socket
B57 004404-00 Screw;Phillip;BH;M4x0.7Px8L;;Zn-BL

B58 004465-00 Screw;Hex Socket;Round;M6x1.0Px12L;;Zn-B
B59 008761-B Screw;Special;M6X1.0PX20L-10L;;HS;CRMO;BAN;;S
D003 018618-00 SCREW;RND;M4X0.7PX8L;;PH;;;;

D004 004442-00 Screw;Hex Socket;M4X0.7PX10L

D005 005023-A Washer;Spring;4.1x7.6x1.0T

D006 066570-00 Nut;NLK;M4X0.7P;;BZN;;

D07 1000404393 PLASTIC LINER;seat tube;left;Delrin 520M
D08 1000407138  PLASTIC LINER;seat tube;right;Delrin 520
D10 1000404362 End Cap;Seat Adjustment;up;PP;BL/Black C
D11 1000404512  End Cap;Seat Adjustment;down;PP;BL/Black
D12 1000404254 PLASTIC LINER;seat tube;down;Nylon6;BL/B
D13 1000448496  End Cap;Adjustable Handle;Down-Front;PP;
D15 1000404398 End Cap;Adjustable Handle;up;PP;BL/Black
D16 1000405827  Cover;Console;back;ABS PA746;BL/Black C;
D18 1000404364 End Cap;Seat Adjustment;Down-Front;PP;BL
D19 1000470274  Seat Pad;;Vesicant;;1521N-B NFOO;FC24

D22 1000410377  Screw;Special-Button Head;M8x1.25Px10.5L
D23 1000422321  Metal dome;;;SUS301;0.05T;;FC20;

EO001 004647-00 Screw;Phillip;Round;3x12L

G02 1000404291  Fixing Plate;Handlebar Tube;;S45C;3.0T;W
GO03 1000404259 Snug Block;;;S45C;6.0T;WZN;FC20;

G04 1000404285  Location Pin;Handlebar;;S45C;White Zinc;
GO05 1000407198 Fixing Pin;;;S45C;White Zinc;FC20;;

G10 1000411502  Fixing Plate;Console;;painting;;Black Ma

G13 1000404327 Fixing Plate;ADJ Grip;A;SPHC;2.5T;WZN;FC
G14 1000404328  Fixing Plate;ADJ Grip;B;SPHC;2.5T;WZN;FC
G24 1000404314 Location Pin;;;S45C;White Zinc;FC20;8x3
G29 1000404438  Fixing Plate;;;SPHC;3.0T,WZN;FC20;

G32 1000404350  Stopper Sleeve;Seat Pad;;FN-0208;Anti-ru
G33 1000404354  Adjustable Rod;Seat Pad;;SCM435;White Zi
G39 1000404356  Connect Ring;Adjutable Handlebar;;SS41;W
G43 1000407219  Fixing Base;ADJ handlebar;FN-0208;;Anti-
G46 1000407221 Bushing;Eccentric Axle;;S45C;White Zinc;
G48 1000503558  Seat Pad Adjustable Set;;;;CB97;;

G50 1000407602  Spring;Compression;Diam.1.0xDiam.7.6x8Nx
G51 1000407685  Spring;;Diam.0.8xDiam.7.2Dx52Nx62.5L;SWP
G52 004460-AF Screw;SH;M6X1.0PX20L;;HS;;CHM;;

G54 1000420875  Screw;Flat Head;M8x1.25Px20L;;Hex Socket

Notes

For taller users (does not include kit 20)
New part, not backwards compatible.

When replacing this part, Calibration is required.

Console includes Wi-Fi & RFID. When replacing this part, Calibration is required.
Console includes Wi-Fi. When replacing this part, Calibration is required.

New part, not backwards compatible.

New part, not backwards compatible.

New part, not backwards compatible.
New part, not backwards compatible.
This is the LCB. When replacing this part, Calibration is required.

New part, not backwards compatible.
Discontinued, see the Handlebar Replacement Set, which includes a redesigned end cap.

Improved part - See Case 19 in CX Cycle Improvements.




Matrix CXP Target Training Cycle, FC24, 2018, Parts List Cont'd

Reference Number Part # Description

G55 1000410131 Fix Block;Handlebar;;FN-0208;Anti-rust o
G56 1000410133  Stopper Block;Handlebar;Front;AL6061-T6;
G62 1000407200 Magnet;Special;16X5t;;;

G63 004431-AB Screw;Phillip;Sink;M3x0.5Px8L;BED;

HOO1 1000404549  Screw;Socket Head;M4x0.7Px6L;;Hex Socket
H002 005154-A Washer;Flat;5.0X10.0X1.0T;Stainless

HO003 1000404714 Screw;Button Head;M6X1.0PX12L;;Hex Socke
HO004 1000420874  Washer;Wave;Diam.9.2xDiam.13.1x0.3T;;BED
1001 1000404716 Bearing;Ball;6800ZZ;Diam.10xDiam.19x5T;E
1002 1000364048 Magnet;;25x10t;;;Powerful;Gaussian 3900
1003 0000086594  Screw Cap;;??;??;M3X0.5PX12L;;??;;?7;;;;
1004 1000405658  Screw;Flat Head;M4X0.7PX10L;;Phillip;;Bl
1005 1000406222 Magnet;;6x10t;;;Powerful;Gaussian 3000G
J07 1000407143  Cover;STABILIZER TUBE;Right-Rear;NYLON6;
108 1000407144  Cover;STABILIZER TUBE;Left-Rear;NYLON6;B
J10 1000410376  Screw;Special-Round Head;M8x1.25Px43.1L;
J14 1000404408  Cover;STABILIZER TUBE;Right-Front;NYLON6
J15 1000404408  Cover;STABILIZER TUBE;Left-Front;NYLONG6;
J19 1000407503  Cover;Adjustable Leveler;;PP;137C;;FC24;
J20 037909-AA Leveler;Foot Pad;Adjustic;Center

J21 1000404561  Transport Wheel;STABILIZER TUBE;;Acrylic
122 1000412449  Foot Pad;Adjust;;;;M10x70L(59L);FC24;

J51 1000423711  Screw;Button Head;Diam.5x20L;Sheet Metal
152 1000412257  Nut;Nylon;M8x1.25P;Stainless Steel;;

K001 1000400077  Screw;Button Head;Diam.4x10L;Hi/Lo Threa
K002 1000404549  Screw;Socket Head;M4x0.7Px6L;;Hex Socket
K003 1000410399  Screw;Socket Head;M4x0.7Px25L;;Hex Socke
K010 0000083453  WASHER;DSP;Diam.8.0XDiam.16.0X0.9T;;;
K010 1000410401  Washer;Disc Spring;Diam.6.5xDiam.13.0x0.
Kit 1000408815  WIFI Wireness module Set;;;BCM43241;FC24
NOO1 020131-00 Screw;Flat Head;M6X1.0PX12L;;Hex Socket;
N002 004566-00 Screw;Plain;Hex Socket; M5X0.8PX10L

NO2 1000405829  Cover;Console;down;PC 510;BL/Black C;;FC
NO2 1000423567  Cover;Console;down;PC 510;BL/Black C;;FC
N50 004338-AB SCREW;RND;M3X0.5PX10L;;PH;SSTSUS304;;;
N51 1000216463  Screw;RND;M3X0.5PX4L;PH;BZN;

Not Shown 1000426670  Adjustable Handle Group;;;Hardware Set;F
Not Shown ZMS4008775  Flat Washer;ID.312"x0D.500"xT.027-.048"
Not Shown 1000432133 RFID Set;;;;FC24-SBOM;;

Not Shown 1000355791  Antena board;;;GAT-MAXI LA 3.1;;;,EP614C;
Not Shown 1000418735 Reader;;;V1.2;V4.1.0.0;GAT-RM310 3.0;EPE
Not Shown 008864-A Screw;Special;Round;2.9x1.06Px7L(Hi-Lo)
Not Shown 1000446226 Drive Axle Set;crank;;Contain Bearing Ba
Not Shown 1000444180 fixture;;Axle remove tools;;FC20-SBOM;

Not Shown 1000462815 Handlebar Replacement Set;;;;;;FC23-SBOM
Not Shown 1000314036  Adapter;UL;100-240V/50-60Hz;12V/2A;;2.75m cord;2.1mm prong
PO1 1000405597 Resistance Connect Wire;;;;;;;200(TKP,H2
P02 1000405598  Console Wire Set;;;;;;;1500(TKP,H20Y2-2x
P03 1000405599 Generator Connect Wire;;;;;;;600(TKP,H20
P05 1000405690  Battery Case;;;PC 510;Gray60461;,FC24;

P08 1000406851  Battery wire;;;;;60(TKP,H6630R1-08*2);;;
P09 1000412377  Hall Connect Wire;;;;;;;450(hall+TKP,H20
P11 1000413007  Spring;;Diam.0.7xDiam.4.7x20Nx34.9L;SWPB
P54 020005-00 Screw;Phillip;Round;M3x6L;;Zn-BL

P56 004385-00 Screw;BH;M5X0.8PX12L;;PH;;BAN;;

P57 020205-00 Screw;Phillip;Round;3x8L;Gap;;Zn-BL

P58 1000415717 Permanent Magnet;;5.0x1.5t;Gaussian 230
P59 004350-00 Screw;Phillip;BH;M3x0.5Px6L

P60 004336-00 Screw;RND;M3X0.5PX10L;;PH;;BZN;;

Q02 1000404491  Cover;;left;ABS PA746;BL/Black C;;FC20;
Qo3 1000404492  Cover;;right;ABS PA746;BL/Black C;;FC20;
Qo6 1000426270  shield set;;;Supt Tube;FC20;;

Qo7 1000404496 End Cap;seat tube;;NYLONG6;BL/Black C;;FC
Qos 1000404497  Cover;Fly Wheel;;PC;;T705-4-5;FC20;

Q10 1000407150  End Cap;Pressure bar;;PP;BL/Black C;;FC2
Q51 020012-00 SCREW;BH;M4X0.7PX6L;;PH;;BAN;;

Q53 0000081745  Screw;Umbrella Cross;M5x0.8Px8L;Stainless
Q54 004626-00 Screw;Phillip;BH;Tapped;4x10L;BED;

RO3 1000404536 Pulley;POLY-V;Painting BL;FC25;Diam.340;
RO7 004463-00 Screw;Hex Socket;Round;M6x1.0Px16L

R0O9 1000405885 Plastic Wheel;;1;Nylon6+30%GF;BL/Black C
R14 1000407246  Fixing Plate;Steel Rope;;SPHC;3.0T;WZN;F
R17 1000444133  Cover;Control;Little;ABS/PA757;BL/Black
R20 1000362043  Belt;POLY-V;;160-J2;406.4+-3.0mm;

R50 1000404713 Belt;POLY-V;Flexonic;PJ1508;;Jie Han

R52 020131-00 Screw;Flat Head;M6X1.0PX12L;;Hex Socket;
R53 0000086594  Screw Cap;;??;??;M3X0.5PX12L;;??;;?7;;;;
R54 004566-00 Screw;Plain;Hex Socket; M5X0.8PX10L

S01 1000404441 Bracket;Generator1;;SPHC;4.0T; WZN;FC20;
S07 1000404475  Axle;Swivel Axle;;SS41;White Zinc;FC20;

S09 1000404413  Cable Set;Brake;;Nylon6+30%GF;Gray60461;
S10 1000404410  Handlebar;Brake;;PC+TPE;Two Color;187C(R
S12 1000404411 Brake Plate;;;FPC-POM;BL/Black C;;FC20;
513 1000404255 Fixing Base;Steel Rope;;NYLON6+Mineral F
S20 1000420805  Cable Plug;Steel Rope;;PP;BL/Black C;;FC
S21 1000404586  Screw;Button Head;M6x1.0Px31.9L;;Hex Soc
S50 019208-A Cable Clamps

S64 1000405659  Screw;Flat Head;M6X1.0PX20L;;Hex Socket;
S66 004453-00 Screw;SH;M5X0.8PX25L;;HS;;BZN;;

T001 004460-AF Screw;SH;M6X1.0PX20L;;HS;;CHM;;

TO02 1000410396  Washer;Disc Spring;Diam.5.3XDiam.10.0X0.
TO03 004924-00 Nut;Nylon;M5x0.8P;Black Zinc

TOO4 1000422323  Screw;Special-Thin Head;M6x1.0P-6gx8L;;H

TO0S 004850-00 SCREW;SET;M4X0.7PX4L;;;;CHM;;

Old washer (qty 2)
New washer (qty 3)

For regular and Wi-Fi console
For console with RFID

Kit includes G73, G74, K006, and KO10x2. (For units with old design/K010x2.)
Optional Kit
RFID component

RFID component
RFID Component

Includes redesigned adjustable handle group, handlebar set, end cap, and brake covers.
Use to charge the battery (for reworked CXP cycles only).

Part included on cycle starting Nov 2019.




Matrix CXP Target Training Cycle, FC24, 2018, Parts List Cont'd
Reference Number Part #

TO06
T13
T14
T14
T15
T16
T17
T18
T19
w10
wi4
201
202
Z03
Z10
AB1
AD2
AD22
AD9
All
AJ2
AY1
B25
D06
G34
G73
G74
K006
NO2
NO4
NO5
Not Shown
Not Shown
Not Shown
P04
P06
P07
P12
P53
R10
R11
S06
508
S16
517
S18
WO05
11

TO03

W10
W10
Wil
W12
W13
W16
201

Z10

1000404543
1000407518
1000431814
1000441091
1000423635
1000423636
1000423637
1000423735
1000424876
1000458330
1000407103
004553-AB
005058-00
1000410402
004355-00
1000407485
1000420382
1000413970
1000412336
1000404443
1000407497
1000405603
Part of W10
1000420384
1000404343
1000426675
1000426677
1000426692
1000423567
1000407076
1000407550
1000423444
1000424884
1000424877
1000436683
Part of W10
Part of W10
1000420870
1000358295
Part of W10
1000411507
1000404470
1000404412
1000404585
1000404533
1000418102
1000407098
1000421471
1000421642
1000423445
1000411481
1000407543
1000404545
1000410314
1000410315
1000407077
1000407106
1000405617
1000423755
ZMS4008795
1000404520
020084-00
1000411480
1000407881
1000404556
1000482850
035617-00
1000407068
0000086251
1000412450
1000423442
1000421470
1000407100
1000407101
1000407102
1000407105
020122-A
004355-AB

Description
Screw;Socket Head;M4x0.7Px6L;;Hex Socket

Pedal Set;;;;FC24-SBOM;;

Pedal Strap;Fever Extension;;FC24C;Black
Strap Clamp;;A;Nylon66+30%Fiberglass;BL/
Strap Clamp;;B;Nylon66+30%Fiberglass;BL/
Strap Clamp;;C;Nylon66+30%Fiberglass;BL/
Strap Clamp;;D;Nylon66+30%Fiberglass;BL/
Buckle;;Strap;;Cr Plate;Steel;

Generator Set;;;;FC24;;

Screw;Round;Hex Socket;M12x1.75Px25L
Washer;Flat;12x26x2.0T

Screw;Socket Head;M12x1.75Px70L-38L;;Hex
Screw;Oval;PH; M4X0.7PX10L

Frame Set;;;painting;BP-9A85S;GY/SL;FC24
Seat Pad Adjust Set-Exreawork;;;Screen P
Grip Fixing Base Set;;;;FC24;;

Adjustable Grip Set-Exreawork;;;Screen p
stabilizer set;;F;painting;;Black Matte;
stabilizer set;;Rear;painting;;Black Mat
Control Board;Position Sensor;;H001;;;FC
Heat Sink;Generator2;;AL;3.0T;ADZ;FC24;
Handlebar Tube-Extrawork;ADJ Base;up;Scr
Fixing Base;Seat Pad;2;AlISI 1018;White Z
Screw;Special-Round Head;M6x1.0Px6gx35L;
Shim;;;Cu;#2.4x3L;;FC20;

Screw;Set Screw;M3x0.5Px5L;;;;Black Zinc
Cover;Console;down;PC 510;BL/Black C;;FC
Cover;Strip;;PMMA;Limpid;;FC24;

Fixing Plate;TFT;;SGCC;0.8T;;FC24;

Foam;;;40x40x10.0t;;FC24D
cover-Extrawork;console;Side;Print;;FC24
lithium battery; E1-10050-JS;5.5V;57 (v1.4)
Generator Case;;;Nylon6+30%GF;Gray60461;
Generator Cover;;;EPDM;BL/Black C;;FC24;
Tape;;10x60x0.25T;;; TESA4965+PET SH71S(C
Tie Mount;Saddle Type Tie;KSS HC-1S;;;;
Plastic Wheel;;2;Nylon6+30%GF;BL/Black C
Fixing Plate;;;SPHC;3.0T;WZN;FC24;

Fixing Base;Generator;;FN-0208;Anti-rust
Fixing Base;Brake;;Nylon6+30%GF;60461;;F
Steel Rope;Resistance;;SUS304;A-4;;FC20;
Fixing Plate;Brake;;NBR+Composite;BL/Bla
Steel Rope Set;Regulator;;S45C;M7.0x1.0P
WiFi;;BCM43241;

Adjustable Handle Group;;;;FC24 -

Console Set;;;MS/ES;050.1.21 GUI1.2.0.9
Console Set;;;MS/ES;050.1.21 GUI1.2.0.9
Handlebar Set;Fixing;;;FC24 -

Pedal set;;;;VP-S5;;FC24;

Fly Wheel Set;;;;FC20-US;;
cover-Extrawork;Brake;left;Pad Print -
cover-Extrawork;Brake;right;Pad Print -
Control Board Set;Console;;050.1.10 GUI1 -
Overlay Set;Touch panel;;;FC24;
Controller;Generator;;H001;V2.1;;FC23;
Controller;Generator;;H002;01dV1.19/NewV
Controller;Generator;;H002;;01dV1.20/RW
Pillar;Cover;;SS41;White Zinc;FC20;9x19
SCREW;SH;M8X1.25PX40L;;HS;;;;

End Cap;ADJ Handle;Down-Front;PP;BL/Blac
Cover;ADJ Handle;down;ABS/PA757;BL/Black
Seat Pad;;Vesicant;;VL-4333;FC20

Seat Pad Adjustable Set;axle sleeve;;AL-
ES606Saddle Clamp

NUT;NLK;M5X0.8P;SS41;BAN;;

Pedal Strap;Fever Extension;L/R;
Generator;;;;FC24;

Genertor;;G12S;;FC23

Control Board;Key;;3PODMO0JC001-0C;;;FC24
FFC WIRE -

Key Wire; ;;FC24;

TFT-LCD Module Set;;;COG-T430T2100-X2;FC
Round Hex Socket Screw, M12 x 1.75P x 25L
Screw;BH;M4X0.7PX10L;;PH;SSTSUS304;BAN;;

If an old pedal strap needs to be replaced, order this kit.
If pedal strap has already been updated with the kit, then send this part.

Includes P07, P06, B25, R10, and Q51x3.

For console with RFID

RFID component
RFID component
RFID component
*Attempt battery troubleshooting before ordering this part*

Discontinued. Redesigned part. Start SN FC24180800061. See the Handlebar Rplcmnt Set
Discontinued - Console includes Wi-Fi. When replacing this part, Calibration is required.
Discontinued - Console includes Wi-Fi & RFID. When replacing this part, Calibration is req'd
Discontinued - See the Handlebar Rplcmnt Set, which includes a redesigned handlebar set.
Discontinued

Discontinued

Discontinued - See the Handlebar Replacement Set, it includes a redesigned left cover.
Discontinued - See the Handlebar Replacement Set, it includes a redesigned right cover.
Discontinued

Discontinued

Discontinued - When replacing this part, Calibration is required.

Discontinued - This is the LCB. When replacing this part, Calibration is required.
Discontinued - When replacing this part, Calibration is required.

Discontinued

Discontinued

Discontinued - see the Handlebar Replacement Set, it includes a redesigned end cap.
Discontinued -Removed as of Jan 2020 due to sweat pooling. Remove if present.
Discontinued

Discontinued - Improved part - Case 19 in CX Cycle Improvements.

Discontinued

Discontinued

Discontinued

Discontinued - If pedal strap has already been updated with the kit, then send this part.

Discontinued
Discontinued
Discontinued
Discontinued
Discontinued
Discontinued
Discontinued




